
1 shock ASAP

150-200J biphasic

continue compressions 

during charging

Reversible causes:

� Hypoxia Confirm airway patent / high concentration oxygen / adequate ventilation

� Hypovolaemia Give 250ml aliquots crystalloid until pulse returns

� Hyperkalaemia Give calcium chloride 10ml of 10% IV, repeated to effect (narrowing of QRS, reduced peaking of 

& hypocalcaemia (overdose of T-waves, increasing heart rate)

calcium-channel-blockers or magnesium

 (e.g. during treatment of eclampsia)

� Hypothermia Withhold adrenaline and other drugs until temp >30C, double dosing interval above 30C; give

maximum of 3 shocks until temp >30C; remove wet clothing; use blankets; heat ambulance; give

warmed IV fluids (40C) & warmed humidified O2; aim for temp = 32 to 34C  

� Tension pneumothorax Needle decompression with 12g cannula

� Cardiac tamponade Thoracotomy if penetrating chest wound + signs of life < 10 mins or rapid transport for surgery

� Toxins Specific antidotes e.g. opioids=naloxone; benzodiazepines=flumazenil; tricyclics=sodium

bicarbonate; B-blockers=glucagon 

� Thrombosis / embolism Fluid loading for amniotic fluid embolus / rapid transfer to hospital

Shockable

(VF / pulseless VT)

Open airway

Not breathing or only occasional gasps?

Unresponsive?

Move into 15 to 30 degree left lateral tilt

Start CPR: 30 compressions to 2 ventilations

MINIMISE INTERRUPTIONS TO COMPRESSIONS

Ventilate with high concentration oxygen, preferably with an 

automatic ventilator via a cuffed airway device

Immediately resume

CPR 30:2

for 2 mins (5 cycles)

Immediately  commence 

transportation to a doctor-led 

emergency department

Non-shockable

(PEA / asystole)

Intubate during 2 minutes of CPR with minimal 

interruption to compressions (10s  max)

Check rhythm as

 soon as possible

Immediately resume

CPR 30:2

for 2 mins (5 cycles)

Pre-alert the ED & senior on-call 

obstetrician

During 2 min CPR:

Establish IV / IO access

Give 1mg adrenaline

� Confirm adequate airway and ventilation with waveform 

ETCO2 and oesophageal detector device

� Give uninterrupted compressions after intubation

� Second & subsequent shocks at 150-360J biphasic  

� Give adrenaline 1mg IV / IO every 4 minutes: i.e.. 

immediately AFTER 3rd, 5th, 7th shock etc. in shockable 

rhythms, and every 2 loops (2 sets of 5 cycles of 30:2) in 

non-shockable rhythms

� Give amiodarone 300mg immediately AFTER 3rd shock

� Give amiodarone 150mg immediately AFTER 7th shock

� Give magnesium 2g / 8mmol (4ml of 50% solution) if 

hypomagnesaemia suspected (patient on potassium-

loosing diuretics; presence of torsades de pointes; 

digoxin toxicity N.B. do not repeat administration if 

already given for eclampsia)

� Check electrode position and contact

� Correct reversible causes*   

N.B. Never terminate resuscitation of the pregnant patient in the pre-hospital setting

 
 
 
However, intubation of the trachea during the late stages of 
pregnancy can be particularly challenging, due to the following 

factors: 
1 presence of full dentition 
2 short obese (oedematous) neck 
3 engorged breasts 
4 oedema of the upper airway (if hypertensive disorders are 
present) 
5 risk of regurgitation during intubation 
Any strategy for the intubation of patients in the late stages of 

pregnancy must have the aim of minimising the time from commencing 
laryngoscopy to inflation of the tracheal tube cuff to reduce 
the risk of aspiration: all such interventions are, therefore, 
‘crash’ intubations (Box 11.1). 
 

Box 11.1: Obstetric intubation strategy 
1 Remember to proceed with left lateral tilt of 15–30◦ applied. 

2 Because of the pre-existing risk of regurgitation being 
exacerbated by ventilation by non-cuffed airway devices, 

minimise the tidal volume of ventilation via bag–valve–mask and 
move as quickly as possible to intubation (do not waste time 
attempting to hyperventilate the patient). 

3 Have suction running with the tip placed under the patient’s 
shoulder. Use wide-bore tubing, not an ET catheter. 
4 Prepare the ET tube for a crash intubation: cut to length, and 

with a syringe, catheter mount, and tube-tie pre-attached. nb. If the patient 
is in cardiac arrest chest compressions must not be interrupted for more 
than 10 seconds during the intubation attempt. 

5 Prepare a second ET tube one size smaller than normal, as above. 
This may be required in the event of laryngeal oedema. 
6 Prepare an ET tube introducer (bougie) for use, curving the 

bougie and ensuring the distal tip is formed into a J (coud´e) 
shape. Always use a bougie in the pre-hospital 
setting. 

7 Consider using a number four laryngoscope blade. 
8 Use at least one pillow or equivalent to place the patient’s head 
in the ‘sniffing the morning air’ position (unless suspicion of  

cervical-spine trauma). 
9 Insertion of the laryngoscope may prove very difficult in 
pregnant patients. This may be overcome by removing the blade 

from the handle, inserting it, and then re-attaching the handle 
with the blade in the mouth. 
10 Since there is a high risk of regurgitation, an assistant should 

apply Sellick’s manoeuvre. This differs from cricothyroid pressure 
in that a hand must be placed under the neck as well as on the 
cricoid cartilage. This action helps to compress the oesophagus 

 

 


